
                                

  READ AND FOLLOW ALL SAFETY RULES AND OPERATING
   INSTRUCTIONS BEFORE USING THIS EQUIPMENT

6000767 - REV B 4/11

AF-1250PS-ATV
12.5 cu. ft. ATV SWIVEL DUMP CART
                   *PATENT PENDING     



Read and understand all safety rules and operating instructions before using this 
ATV/UTV attachment.

Follow all safety rules and operating instructions provided by your vehicle's 
manufacturer when using attachment.

Never allow children or untrained persons to operate vehicle or attachment.

Do not exceed the vehicle manufacturer's towed weight limit.

Reduce vehicle speed and allow extra stopping distance when towing heavy 
loads.

Reduce vehicle speed and towed weight when operating on slopes.

Operate up and down slopes, never across the face of slopes.

Do not carry passengers on vehicle or attachment.

Avoid sudden turns or maneuvers.

Do not tow attachment on public roadways.

Do not remove warning decals from product.

Check product for worn, loose, or damaged parts before each use.  If any damage 
is present, repair the product before using.

Check product for loose or missing fasteners before each use.  Tighten or replace 
fasteners as needed before using.

Do not exceed vehicle speed of 20 miles per hour when towing Dump Cart.

Do not exceed Dump Cart rated weight capacity of 1250 pounds.

This is the safety alert symbol.  It is used to alert you to 
potential personal injury hazards.  Obey all safety messages 
that follow this symbol to avoid possible injury or death.

1

Safety Rules



1 (x1)

2 (x1)

10 (x4)

3 (x1)

20 (x1)

11 (x2)

12 (x2)

34 (x2)

33 (x1)

19 (x6)

9 (x2)

13 (x4)

14 (x8) 15 (x12) 16 (x12)

31 (x2)

TOOLS REQUIRED FOR ASSEMBLY:
1/2" Wrench and Socket•
9/16" Wrench and Socket•

Needle-Nose Pliers•
Grease Gun•

4 (x2)

5 (x2)

8 (x2)

18 (x8)
17 (x4)

6 (x1)

7 (x1)

2

Carton Contents



14

1

2

15
16

13

15
16

3

5

12

11

Attach Undercarriage to Poly Body 
and tighten hardware.

Attach Front Support to Poly Body 
and tighten hardware.

Insert Stub Axles into Undercarriage and secure with pins as shown.

3

Assembly Instructions
1

3

2



10

8

4
10

9

20
34 33

34

7
19

6

31

17
18

Slide Washers, Spacers and Wheels onto Stub Axles and install Cotter Pin.
Bend legs of Cotter Pin to secure.

Align holes in Swivel Clevis and 
Undercarriage and install Pin as shown.
Secure Pin on both ends with Hairpins.

Attach Ball Coupler and Bracket to Drawbar
and tighten hardware as shown.

4

Assembly Instructions
4

6

5



Periodic Maintenance:

Tighten fasteners as needed before each use•

Check tire pressure before each use•

Grease wheels annually•

How to Use Dump Cart:

Attach Dump Cart to your ATV, or UTV as shown below.1.

Do not exceed 1250 pounds when loading material into the cart body.2.

Distribute the weight of the load as evenly as possible in the cart body for 3.
best handling.

When hauling heavy loads, verify that your vehicle has adequate towing and 4.
braking capacity.

Do not exceed 20 miles per hour when towing Dump Cart.5.

Before Using Dump Cart:

Apply lithium grease to wheels using grease gun until grease can be seen 1.
squeezing out from both sides of the wheel.

Check tire pressure and inflate to 24 psi if needed.2.

Read all Safety Rules found on page 1.3.

How to Empty Dump Cart:

Step down the foot pedal to release the latch mechanism.1.

Lift the body and swivel as desired to guide the material to preferred 2.
location.

Lift the body entirely and empty material.3.

Lower the body and guide the latch into the drawbar and relatch.4.

5

Operating Instructions



13
.0
0

35.13

31.63

USE 1/2" PLYWOOD

35.25

USE STANDARD 2 X 4

34.00

13.00
16
.0
0

13.0013.00

45.00

USE NOMINAL GRADE C 1 X 3

6

Do-It-Yourself Accessories



If this product fails due to a defect in material or workmanship within TWO 
YEARS from the date of purchase, we will at our option repair or replace it free of 
charge. This warranty excludes tires and wheels, which are expendable and 
become worn during normal use.

This warranty does not cover:
Repairs necessary because of operator abuse or negligence.•
Equipment used for commercial or rental purposes.•
Paint that is worn or faded due to normal use or exposure.•

To arrange for product repair call 1-800-652-2321, or return this product to place 
of purchase for replacement.

This warranty gives you specific legal rights, and you may also have other rights 
which may vary from state to state. This warranty applies only while this product 
is in use in the United States.

In the space below record the purchase date of your Dump Cart.

Model Number    AF-1250PS-ATV                                         

Purchase Date                                                                        

Keep this Owner's Manual and your receipt in a safe place for future reference.

After the two year warranty period all replacement parts may be ordered by 
calling 1-800-652-2321.

When ordering replacement parts, always give the following information:

Product    12.5 cu ft POLY SWIVEL DUMP CART       •

Model Number    AF-1250PS-ATV                                 •

Part Number                                                                   •

Part Description                                                              •

7

Warranty



REPLACEMENT PARTS ORDERING                                                   OHIO STEEL INDUSTRIES 1-800-652-2321

13
14 1

2

12

5

10

8
4

10

9

3
15
16
25
29

23

33

34
28
27
24

20
21

32
31

2630
22

24
26

17
186

19

7 31
19 35

11

3939

38 37

36

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 311161 BODY, POLY, 12.5 
CU FT 1

2 6000320 UNDERCARRIAGE 1
3 6000311 FRONT SUPPORT 1
4 6000727 WHEEL 2
5 6000523 AXLE, STUB 2
6 308301 COUPLER, 1-7/8" 

BALL 1

7 6000760 BRACKET, 
COUPLER 1

8 300121 SPACER 2
9 300087 COTTER PIN, 

3/16" X 1-1/2" 2
10 300076 WASHER, 1" SAE 4
11 3000811 CLEVIS PIN, 1/4" X 

1-1/2" 2

12 3000812 HAIRPIN COTTER, 
0.080" X 1-3/16" 2

13 3000528 HEX BOLT, 5/16-
18 X 1-1/2" 4

14 6000373 HEX BOLT, 5/16-
18 X 3" 8

15 6000409 LOCKWASHER, 
5/16" (BLACK) 12

16 6000410 HEX NUT, 5/16-18 
(BLACK) 12

17 3000511 HEX BOLT, 3/8-16 
X 1" 4

18 300077 WASHER, 3/8" 
SAE 8

19 3000618
NYLON INSERT 

LOCKNUT, 3/8-16 
UNC

6

20 6000322 DRAWBAR 1
21 6000305 FOOT PEDAL 1
22 6000309 LATCH 1
23 6000321 CLEVIS, SWIVEL 1
24 300061 HEX NUT, 3/8-16 

C-LOCK 4

25 6000369 SHOULDER BOLT, 
1/2" X 3/8" 1

26 6000324 BEARING 2
27 3000720 WASHER, 3/8" 

USS 1

28 300075 WASHER, 1/2" 
USS 1

29 6000368 WASHER, SPRING 1
30 6000325 SPRING, LATCH 2
31 6000370 HEX BOLT, 3/8-16 

X 3-1/2" 4

32 300055 HEX BOLT, 3/8-16 
X 3" 1

33 6000371 PIN, 1/2" X 2-
13/32" 1

34 6000372 HAIRPIN COTTER, 
0.080" X 1-9/16" 2

40 6000814 - 1

41 6000816 - 1

8

Repair Parts





                                

       LEA Y SIGA TODAS LAS MEDIDAS DE SEGURIDAD E INSTRUCCIONES 
       DE FUNCIONAMIENTO ANTES DE USAR ESTE EQUIPO

6000767 - REV B 4/11

AF-1250PS-ATV
VOLQUETE GIRATORIO de 12.5 pies cúbicos  
                *PATENTE PENDIENTE



Lea y comprenda todas las medidas de seguridad e instrucciones de 
funcionamiento antes de usar este accesorio para vehículo todo terreno/vehículo 
utilitario.

Siga todas las medidas de seguridad e instrucciones de funcionamiento 
proporcionadas por el fabricante de su vehículo cuando use el accesorio.

Nunca permita que niños o personas no capacitadas operen el vehículo ni el 
accesorio.

No exceda el límite de peso remolcado establecido por el fabricante del vehículo.

Reduzca la velocidad del vehículo y permita una distancia de detención adicional 
cuando remolque cargas pesadas.

Reduzca la velocidad del vehículo y el peso remolcado cuando opere en 
pendientes.

Opere pendiente arriba y pendiente abajo, nunca transversalmente sobre la cara 
de las pendientes.

No lleve pasajeros en el vehículo o accesorio.

Evite maniobras o giros bruscos.

No remolque el accesorio en carreteras públicas.

No quite los adhesivos de advertencia del producto.

Verifique si el producto tiene piezas desgastadas, flojas o dañadas antes de cada 
uso. Si presenta algún daño, repare el producto antes de usarlo.

Verifique que el producto no tenga pernos flojos o faltantes antes de cada uso. 
Ajuste o cambie los pernos según sea necesario antes del uso.

No exceda la velocidad del vehículo de 20 millas por hora cuando remolque el 
volquete.

No exceda la capacidad de peso especificada de 1250 libras del volquete.

Este es el símbolo de alerta de seguridad. Se usa para alertarlo 
sobre posibles riesgos de lesión personal. Obedezca todos los 
mensajes de seguridad que se encuentren a continuación de 
este símbolo para evitar posibles lesiones o la muerte.

1

Medidas de seguridad



1 (x1)

2 (x1)

10 (x4)

3 (x1)

20 (x1)

11 (x2)

12 (x2)

34 (x2)

33 (x1)

19 (x6)

9 (x2)

13 (x4)

14 (x8) 15 (x12) 16 (x12)

31 (x2)

HERRAMIENTAS NECESARIAS PARA EL ENSAMBLADO
Llave inglesa y casquillo de 1/2 pulg.•
Llave inglesa y casquillo de 9/16 de pulg.•

Pinzas de punta de aguja•
Pistola de engrase•

4 (x2)

5 (x2)

8 (x2)

18 (x8)
17 (x4)

6 (x1)

7 (x1)

2

Contenido de la caja



14

1

2

15
16

13

15
16

3

5

12

11

Conecte el bastidor al cajón de 
polietileno y ajuste la ferretería.

Conecte el soporte frontal al cajón 
de polietileno y ajuste la ferretería.

Introduzca las manguetas en el bastidor y asegure con pasadores, tal 
como se muestra.

3

Instrucciones de ensamblado
1

3

2



10

8

4
10

9

20
34 33

34

7
19

6

31

17
18

Deslice las arandelas, espaciadores y ruedas en las manguetas e instale el 
pasador de horquilla. Doble las patas del pasador de horquilla para 
asegurarlo.

Alinee los orificios en la horquilla 
giratoria y el bastidor e instale el 
pasador tal como se muestra. 
Asegure el pasador en ambos 
extremos con horquillas.

Conecte el acople de bola y el soporte a la barra 
de enganche y ajuste la ferretería tal como se 
muestra.

4

Instrucciones de ensamblado
4

6

5



Mantenimiento periódico:

Ajuste los pernos según sea necesario antes de cada uso.•

Verifique la presión de los neumáticos antes de cada uso.•

Engrase las ruedas anualmente.•

Cómo usar el volquete:

1. Conecte el volquete a su vehículo todo terreno o vehículo utilitario, tal como 
    se muestra más abajo.

2. No exceda las 1250 libras cuando cargue material en el cuerpo del volquete.

3. Distribuya el peso de la carga de forma tan pareja como sea posible en el 
    cuerpo del volquete para un mejor manejo.

4. Cuando acarree cargas pesadas, verifique que su vehículo tenga la capacidad 
    suficiente de remolque y frenado.

5. No exceda las 20 millas por hora cuando remolque el volquete.

Antes de usar el volquete:

1. Aplique grasa de litio a las ruedas usando la pistola de engrase hasta que 
    pueda ver la grasa saliendo de ambos lados de la rueda.

2. Verifique la presión del neumático e infle a 24 psi si fuera necesario.

3. Lea todas las medidas de seguridad que se encuentran en la página 1.

Cómo vaciar el volquete:

1. Pise el pedal para liberar el mecanismo de traba.

2. Levante el cuerpo y gire tanto como desee para guiar el material a la 
    ubicación que prefiera.

3. Levante el cuerpo completamente y vacíe el material.

4. Baje el cuerpo, guíe la traba dentro de la barra de enganche y vuelva a trabar.

5

Instrucciones de uso



 35.13 

 1
3.

00
 

 31.63 

USE MADERA CONTRACHAPADA 
DE ½ PULG.

35.25

USE UN 2 X 4 ESTÁNDAR

34.00

13.00
16

.0
0

13.0013.00

45.00

USE CLASIFICACIÓN NOMINAL C 1 X 3

6

Accesorios fáciles de armar



Si este producto no funciona debido a un defecto en el material o la mano de obra 
en un plazo de DOS AÑOS a partir de la fecha de compra, repararemos o 
reemplazaremos el producto, a nuestra discreción, sin cargo alguno. Esta garantía 
excluye neumáticos y ruedas, los cuales son consumibles y se desgastan durante 
el uso normal.

Esta garantía no cubre lo siguiente:

reparaciones necesarias debido al maltrato o negligencia del operador;•
equipos usados con fines comerciales o de alquiler;•
pintura que está desgastada o decolorada debido al uso o exposición •
normales.

Para solicitar la reparación del producto llame al 1-800-652-2321, o devuelva este 
producto al lugar donde lo compró para cambiarlo.

Esta garantía le otorga derechos legales específicos y también puede tener otros 
derechos que pueden variar de un estado a otro. Esta garantía tiene vigencia sólo 
mientras este producto está en uso en los Estados Unidos.

Registre la fecha de compra de su volquete en el siguiente espacio.

Modelo número    AF-1250PS-ATV                                         

Fecha de compra                                                                     

Conserve este manual del propietario y su factura en un lugar seguro para 
consulta en el futuro.

Luego del período de dos años de garantía puede pedir todas las piezas de 
repuesto llamando al 1-800-652-2321.

Al hacer pedidos de piezas de repuesto, proporcione siempre la siguiente 
información:

Producto   VOLQUETE GIRATORIO DE POLIETILENO 12.5 pies cúbicos •

Modelo número    AF-1250PS-ATV                                                                  •

Número de la pieza                                                                                            •

Descripción de la pieza                                                                                     •

7

Garantía



PEDIDO DE PIEZAS DE REPUESTO                                                       OHIO STEEL INDUSTRIES 1-800-652-2321

13
14 1

2

12

5

10

8
4

10

9

3
15
16
25
29

23

33

34
28
27
24

20
21

32
31

2630
22

24
26

17
186

19

7 31
19

11

36

35

38 37

3939

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 311161 BODY, POLY, 12.5 
CU FT 1

2 6000320 UNDERCARRIAGE 1
3 6000311 FRONT SUPPORT 1
4 6000727 WHEEL 2
5 6000523 AXLE, STUB 2
6 308301 COUPLER, 1-7/8" 

BALL 1

7 6000760 BRACKET, 
COUPLER 1

8 300121 SPACER 2
9 300087 COTTER PIN, 

3/16" X 1-1/2" 2
10 300076 WASHER, 1" SAE 4
11 3000811 CLEVIS PIN, 1/4" X 

1-1/2" 2

12 3000812 HAIRPIN COTTER, 
0.080" X 1-3/16" 2

13 3000528 HEX BOLT, 5/16-
18 X 1-1/2" 4

14 6000373 HEX BOLT, 5/16-
18 X 3" 8

15 6000409 LOCKWASHER, 
5/16" (BLACK) 12

16 6000410 HEX NUT, 5/16-18 
(BLACK) 12

17 3000511 HEX BOLT, 3/8-16 
X 1" 4

18 300077 WASHER, 3/8" 
SAE 8

19 3000618
NYLON INSERT 

LOCKNUT, 3/8-16 
UNC

6

20 6000322 DRAWBAR 1
21 6000305 FOOT PEDAL 1
22 6000309 LATCH 1
23 6000321 CLEVIS, SWIVEL 1
24 300061 HEX NUT, 3/8-16 

C-LOCK 4

25 6000369 SHOULDER BOLT, 
1/2" X 3/8" 1

26 6000324 BEARING 2
27 3000720 WASHER, 3/8" 

USS 1

28 300075 WASHER, 1/2" 
USS 1

29 6000368 WASHER, SPRING 1
30 6000325 SPRING, LATCH 2
31 6000370 HEX BOLT, 3/8-16 

X 3-1/2" 4

32 300055 HEX BOLT, 3/8-16 
X 3" 1

33 6000371 PIN, 1/2" X 2-
13/32" 1

34 6000372 HAIRPIN COTTER, 
0.080" X 1-9/16" 2

40 6000814 - 1

41 6000816 - 1

8

Piezas de repuesto



(800) 652-2321

Designed And Tested In Columbus, Ohio
Diseñado y probado en Columbus, Ohio

MODEL # AF-1250PS-ATV
2575 Ferris Road   Columbus, OH 43224

(800) 652-2321

Manufactured In The U.S.A. From Domestic 
And Imported Components

Fabricado en los Estados Unidos de América de 
componentes nacionales e importados


	6000767-COVER
	6000767-MANUAL
	SAFETY
	CONTENTS
	Drawing View7
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View19
	Drawing View21
	Drawing View22
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View38
	Drawing View39
	Drawing View40
	Drawing View41
	Drawing View42
	Drawing View43
	Drawing View44
	Drawing View46

	ASSY 1
	Drawing View1
	Drawing View2
	Drawing View3

	ASSY 2
	Drawing View47
	Drawing View48
	Drawing View49
	Detail View  (1 : 10)

	OPS 1
	ACC
	Drawing View32
	Drawing View35
	Drawing View36
	Drawing View37
	Drawing View51
	Drawing View52
	Drawing View53

	WARR
	REPAIR
	Drawing View45


	6000767-MANUAL SPANISH
	SAFETY
	CONTENTS
	Drawing View7
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View19
	Drawing View21
	Drawing View22
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View38
	Drawing View39
	Drawing View40
	Drawing View41
	Drawing View42
	Drawing View43
	Drawing View44
	Drawing View46

	ASSY 1
	Drawing View1
	Drawing View2
	Drawing View3

	ASSY 2
	Drawing View47
	Drawing View48
	Drawing View49
	Detail View  (1 : 10)

	OPS 1
	ACC
	Drawing View32
	Drawing View35
	Drawing View36
	Drawing View37
	Drawing View51
	Drawing View52
	Drawing View53

	WARR
	REPAIR
	Drawing View45



